(4
M
=t

fEFREIC:

H—NILFDIZ/ ATV RI—H—[F1/107AY MR SATY =Y T H—
TY, JTIMI TP SYAVA—RIEOEBRZRALI6RUA LDOI—T
—ICELTWE  $IMETEBDEREADT ALEPEEHDAADER
DIEWNFHREFTOERIZ EZATTW,

I TRIICIE COBIRWEAEZFTAT TS

T.0.P. RacingTld. B#. B il BEN.ERNHSHBEA X
BRER.AEFERICLDRETIEE. XK.V
A—=IZEDEFIFEVEEA.

R

AERZIEM16EATOFHDOATHFERICITBELTED Ao th T
RERDHDIARANDERDT THEAT IV TE NSBEFHROF
DEDNEWNGZEITIT>TTIEL,

DO THILTENZ FDGE RBREBEDT RI\A RZZF IS, KK
DEBENFIBER DL SICIEUKHEIZTEITSESICLTTFEW, TR,
A RBREREITERVUERTIL,

N TR EBRICE > TR < IR TETDTIER LTS,
INEREBGRIFNSBEFFEOFOBHNEWVEFFICRELTTE L/
SREBFENBREMAAALED  EZ— LR EBBNSTE 72D LRV
FSEERET I,

FRBERIG. KREEREICH>TEFIDT,. E—Y— AE—ROV K
O—7—FLCFzMNALSLTTIVNH UMD EXKEDEBNNEH
DFIIEEBDOBRERRICIETBICES LS OMNTTTIW EERFD
BEILTWSEIBDICITRUTIEY. EYEANBVWTTIWVWIB. ED
FV KR AICTA—IPREFOBNDH DT,

BIET ZBROEREIS AERIT EICHITHER T IV ARICftDFE
AUEREEZFERLUEZVWELSISEELTTE0,
BIOREED R Y FEEICAN, ZDETEICEFHDOL Y—/\—DXR
AYFEANTTEI,

ZAYF =Y BIGEIE LI LY —IN—D XAy F =YD ZFDHIEE
DAY FZY > TTFEIWVN, TORKBDIEEIF v 7 DRRIE. R
R EASEELTTEL,

BHERETIHEAR.NNYT U=/ IEALTTE,

REP M ANDIBEZETEHICE BEFREDICEEZEELT
TEW,

ERAT 255 ALDIFAT. ABREDHITE P BYFLEHRIT IR
NDHZZFATIFERULBRWTT IV, FEEDOERIELBWTTEL,

SYAVREICT DO WTRWESIE. 81, ARBRDIELL TOER
Tt XIFERTEF >TWDIBT

NWERZAR—Z

ENTERT

NG

BEICK > ORBRZHT DR BEMARE

TEY. X FHEEIHEIND . Blabhd5E

Noohwh -~

BRRBICHLTOES:

BHULBKERIE DI BELYa—MEBHWT TSV (E— kY
U F 21— RIFBERKT—TETHER) iR, Bk, 7 — 7L OBGEIC
D REEELTT IV T —TILDBIC LoD DERINTWSE
ZEBUTCT IV ARIY—DEHZF v I U HUBATWWNIE. B
EEHREZL. LoD EERLUTTI W,

A=V DHZT—TIVELERUTERUBRWT TSI W AEBERT. K
KICEBYa—MERITAMENGDET,

BEWRY T —/XT— (T hO—/)LAOXEBEET,

RS, FEMD/ T —ISEE D EHEN IR IRDET, EAE
HUBRSHELIZS T ITIRIEFRIET L,
BELBRWESIF /Ny TU—ZALTTEL,
NyTFY—BDRUIED Ny T —r—TJ LR LD LBWT T E
Wo B UEREIF D\ T =N 3 —hF2EELZ300WDENH K
BINAKOBREZFRLET,
ZEHOEEEBANYTY—DRBICIE RSN K EREFRTS
Woh S REBERDEGHY =1 7ILICRE>TEUERATE L,

BREAERBLEXEFTRABRDOEATHAREL. BRTT,
EiRUBREZIT 2L NV T U—ZEH BREDSSICEERICER
ICRD K ZSIERILET,

HLBEVONYTU—IBRER BREICEREICHIGEIRIHE
KOO a3 v 7 IR MERE VEER RBFELTTSL,
EHNICKRBIROF VI BIZET =TIV TS0 T MDEE
BREEFMF VI UEEMZHER LT SEATELI0MNIFITTE

(A%
FERDLEIF. V3 — M BRABREBRLBEEZBEXIDOTRL
TIDBEWTTEN,

FRERTRIFZ.BICHEBRNSTSVZALTTE,
INYT)—WEEEBFEF > TWBERICIF. BREBEZULBVWTT IV,
FERE.N\yTY—[ERZF > TVWEITDT. BRENTHNBETH
BEEITTIVZEEANYT—P tOBEKRHEHLEYa—H
SEBLSBEEBMEEMIERVWTTI,

BAENLGE B ONCETZRIEL. Y3 — LWL SICLTT S
W /Ny T —DREEICIFEEZHFERUTCKDRITIETHREVWESE
BUTTFEWL,

DEBREE (FYMIBULTEEA)

XIS

S

EEHA/NNY T —

ZAE—RIJ>hO—Z—(ESC)

H—iR

54094 7 E—9—XIFT Y LAE—F—V AT

EZAYE£7 06y F)

7.2V, 6L HTC NyFU—=/Rwo RIFBEEYR/I\vTI—/Cy Y
190 mm MRFv—

V=T H— IRAII AV AT —k

DEBIEF(FYMIEBLTEEA)

1.5 mm, 2.0 mm, 3.0 mm "EBLVF

5.0 mm, 5.5 mm, 7.0 mm "BV Y NLVF
TSRV 7NAT

N OZAY RRIBRZA/\—
F—=I\vII)L LVF

JXR/TER

FroN\— =Y

NyT)— ARV TIT—7

HEEEH /XIS

oa—yIALI
AZANTYRFITTIVR Va1V NTUR
R (RFr—FA)

P—NRIFDTHERALTWS Y v — SRR ORISR R E S EADIRRE
ENIF A TTHEA TEW,

COEGEGN Za7)iciE ey NPy T —MIRBLTEITDT. CBE
Dty RNy T T —FERFITERLTTE,

Enjoy building and driving your Sabre FD!!

/

Page 1

RACING, “



INTRODUCTION

BEFORE YOU START

The Sabre FD is a professional 1/10 scale front-wheel drive touring car
and should be built only by persons aged 16 years or older with previous
experience building and operating R/C model cars. This is not a toy and is
not intended for use by beginners or by children without direct supervision
of a responsible, knowledgeable adult. Read the instruction manual
carefully before building.

T.O.P. Racing shall not be liable for any loss, injury or damages, whether
direct, indirect, special, incidental, or consequential, arising from the use,
misuse, or abuse of this product and/or any product or accessory required
to operate this product.

GENERAL PRECAUTIONS

» This product is not suitable for children under 16 years of age without
the direct supervision of a knowledgeable adult.

» Assemble this kit only in places away from the reach of small children.

« First-time builders and users should seek advice from people who have
building experience in order to assemble the model correctly and to
allow the model to reach its performance potential.

» Exercise care when using tools and sharp instruments.

» Take care when building, as some parts may have sharp edges.

» Keep small parts out of reach of small children. Children must not
be allowed to put any parts in their mouth, or pull vinyl bag over their
head.

» Immediately after using your model, do not touch equipment on the
model such as the motor and speed controller, because they generate
high temperatures. You may seriously burn yourself by touching them.

» Follow the operating instructions for the radio equipment at all times.

» Do not put fingers or any objects inside rotating and moving parts, as
this may cause damage or serious injury as your finger, hair, clothes,
etc. may get caught.

* Be sure that your operating frequency is clear before turning on
or running your model, and never share the same frequency with
somebody else at the same time. Ensure that others are aware of the
operating frequency you are using and when you are using it.

» Always turn on your transmitter before turning on the receiver in the car.
Always turn off the receiver before turning off your transmitter.

* Keep the wheels of the model off the ground when checking the
operation of the radio equipment.

» Disconnect the battery pack before storing your model.

» To prevent any serious personal injury and/or damage to property, be
responsible when operating all remote controlled models.

» The model car is not intended for use on public places and roads or
areas where its operation can conflict with or disrupt pedestrian or
vehicular traffic.

* Do not use your model:

1. Near real cars, animals, or people that are unaware that an RC car
is being driven.

In places where children and people gather

In limited indoor spaces

In wet conditions

In the street

In areas where loud noises can disturb others such as hospitals

and residential areas
7. Atnight or anytime your line of sight to the model may be obstructed

or impaired in any way.

To prevent any serious personal injury and/or damage to property, please

be responsible when operating all remote controlled models.

o 0rwWN

ELECTRICAL PRECAUTIONS

» Insulate any exposed electrical wiring (using heat shrink tubing or
electrical tape) to prevent dangerous short circuits. Take maximum
care in wiring, connecting and insulating cables. Make sure cables
are always connected securely. Check connectors for if they become
loose. And if so, reconnect them securely. Never use R/C models
with damaged wires. A damaged wire is extremely dangerous, and can
cause short-circuits resulting in fire.

* Low battery power will result in loss of control. Loss of control can
occur due to a weak battery in either the transmitter or the receiver
Weak running battery may also result in an out of control car if your
car’s receiver power is supplied by the running battery. Stop operation

immediately if the car starts to slow down.

When not using RC model, always disconnect and remove battery.

Do not disassemble battery or cut battery cables. If the running
battery short-circuits, approximately 300W of electrical power can be
discharged, leading to fire or burns. Never disassemble battery or cut
battery cables.

Use a recommended charger for the receiver and transmitter batteries
and follow the instructions correctly. Over-charging, incorrect charging,
orusing inferior chargers can cause the batteries to become dangerously
hot. Recharge battery when necessary. Continual recharging may
damage battery and, in the worst case, could build up heat leading to
fire. If battery becomes extremely hot during recharging, please ask
your local hobby shop for check and/or repair and/or replacement.
Regularly check the charger for potential hazards such as damage to
the cable, plug, casing or other defects. Ensure that any damage is
rectified before using the charger again. Modifying the charger may
cause short-circuit or overcharging leading to a serious accident.
Therefore do not modify the charger.

Always unplug charger when recharging is finished.

Do not recharge battery while battery is still warm. After use, battery
retains heat. Wait until it cools down before charging.

Do not allow any metal part to short circuit the receiver batteries or
other electrical/electronic device on the model.

Immediately stop running if your RC model gets wet as may cause short
circuit.

Please dispose of batteries responsibly. Never put batteries into fire.

EQUIPMENT RECOMMENDED (NOT INCLUDED)

Radio Transmitter

Radio receiver

Batteries for Transmitter

Electronic Speed Control

Steering Servo

540 Type Motor or Brushless Motor System

Pinion Gear (06 Pitch)

7.2V, 6 Cell Sub-C Battery Pack or suitable Li-Po Pack
190mm Body Shell

Touring Car Wheels, Tires and Inserts

TOOLS RECOMMENDED (NOT INCLUDED)

¢ 1.5mm, 2.0mm, 3.0mm Allen Wrench

5.0mm, 5.5mm & 7.0mm Hex Socket Wrench
Modelers Craft Knife

Small Cross Head Screw Driver
Turnbuckle Wrench

Calipers/Ruler

Camber Gauge

Battery Strapping Tape

Instant Glue/Thread Lock

Shock Oil

Thrust Grease, Diff. Grease, Joint Grease
Paint (for Bodyshell)

NOTE:

The Sabre FD chassis uses the best available components. All
replacement parts can be purchased from your local hobby or model
shop.

This instruction manual contains a blank setup sheet for your own setup
record.

Enjoy building and driving your Sabre FD!!

/

Page 2

RACING, “



7 7 | DIFFERENTIAL

/ STEP 01

2.0mm Ay 77+
2.0mm lock nut

T7 FyhNITF—F—
Diff. Nut Retainer

4x6x0.3mm A
4 x 6 x 0.3mm Shim

FINT-A

Diff. Hub (A)

N\

FIRTIVY
Diff. Spring

TV
Diff. Ring

2.4mm F7HR—)L
2.4mm Diff. Ball

FIXRTTE T —
Diff. Gear Adaptor

39T F7%7
39T Diff. Gear

5x8x2.5mm A7y
5 x 8 x 2.5mm Ball Bearing

One-Piece Thrust B

TVE=RAZAZANT YT

e%)

M2 x 25mm Oy o7+~

R
|

M2 x 25mm Diff. Screw

4x6x0.3mm A
4 x 6 x 0.3mm Shim

[ 1

L]

[

C

F7I\T-B
Diff. Hub (B)
STEP 01 A5
from STEP 01A [
STEP 0187 1\

STEP 01 FINISHED ~_/J

—C

STEP 01A #T
STEP 01A FINISHED

D)

EE PEORTURERZANZTP YT TITIVRET TV T ER
—ILONFEST7EU->0DHEMF Q0EERLE I (TT7TUREIVIUR

(&515E0)

Note: Apply a small amount of black grease at the thrust bearing and diff.

grease at the diff rings and balls. Tighten the differential all the way and back

out by 90-deg. (Diff. grease and black grease are sold separately.)

BAG A

39T F7X7

39T Diff. Gear x 1
TC-SMASO1 FIRT T T~ 1
Diff. Gear Adaptor
M2 x 25mm Oy o7~
PO-DT0008 M2 x 25mm Diff. Screw x1
TVE—ARSARRT YV
PO-PTB602 One-Piece Thrust Bearing x1
4 x6x0.3mm L
PA-100406 46 x0.3mm Shim x3
FIRTUVY
7S-508 Dift. Spring x1
5x8x25mm 7YY
PA-SB0805 5 x 8 x 2.5mm Ball Bearing X2
FIUVY
75-506 Dif. Ring x2
2.4mm F7R—)L
PA-SDB224 2.4mm Diff. Ball x 12
TIINT-A
Diff. Hub (A) X1
F7I\T-B
PO-SDT109 Diff. Hub (B) X1
F7 FyhUT—F— x 1
Diff. Nut Retainer
PA-LNOOM2 2.0mm OvZ7Fvh

2.0mm lock nut

/ STEP 02

FINT7ATY5— ()
Diff. Hub Protector (Red)

10 x 15 x 4mm X7 U2
10 x 15 x 4mm Ball Bearing

¥

STEP 02 #&7

STEP 02 FINISHED

BAGA

PA-SB1510

RFYS
10 x 15 x 4mm X7 UV X2

PO-DT1001RD

10 x 15 x 4mm Ball Bearing
x2 J

Diff. Hub Protector (Red)

Page 3

FINT7AFII— ()
RACING| ‘



XA v—< | MAIN CHASSIS

/ STEP 03

70k JLIAYR LH (7R)

Front Bulkhead LH (Red)

7OV K INLIAYR RH (77)
Front Bulkhead RH (Red)

U7 JNLIAY R RH (7K)
Rear Bulkhead RH (Red)

U7 JULOAYR RH ()

Rear Bulkhead LH (Red)

2.5mm v —
2.5mm Main Chassis

M3 x 6mm [MEX
M3 x 6mm Countersunk Screw

M3 x 6mm ME X
M3 x 6mm Countersunk Screw

STEP 03 #&7
STEP 03 FINISHED

BAG

2.5mm v —

B TC-SCHCO001 2.5mm Main Chassis x 1
Zavk NLIAYR RH (k)

TC-SCHO07RD Front Bulkhead RH (Red) x 1
ZaY Kk NILIAYR LH (7R)

TC-SCHO08RD Front Bulkhead LH (Red) x 1

U7 JUL~Y R RH () ]

PO.SCHO25RD Rear Bulkhead RH (Red) X
B U7 JULYAY R RH (77) X 1

Rear Bulkhead LH (Red)

PA-CM0306BK

M3 x 6mm ME X

M3 x 6mm Countersunk Screw

x12/

Page 4



FD b5>A=Xw<3> | FD TRANSMISSION

/  STEP 04

5x10 x4 mm RF7Y>T
5 x 10 x 4mm Ball Bearing

M3 x 8mm RFUAYRRY
M3 x 8mm Button Head Screw

N\

STEP 04 &7
STEP 04 FINISHED

2= FT7
Spur Gear

5x8x3mmARFUVT
5 x 8 x 3mm Ball Bearing

vy — X7 DvTh
Center Gear Shaft

N2 Z S EVEGMIND]

Transmission Mount (Red)

2= FT v Tk

5x10 x4 mm XF7U>T
5 x 10 x 4mm Ball Bearing

N

5x8x3mmRFUY
5 x 8 x 3mm Ball Bearing

Yy — F7
Center Gear

28— F7

BAG C Spur Gear X1
TC-SMASO1 vy "
TC-SDTO15BK ~ S7- 7 “voh x 1
TC-SDTO16BK ~ on F7 7" x1
TC-SCHO12RD 12 sy X1
PA-SB1005 S 10k Amm ool Gomng X2
PA-SBOB0S SxoxommbaBewng X2
PA-BMO308BK ~ M3x8mmioinwkEy o

M3 x 8mm Button Head Screw

/

/  STEP 05

M5 x 6mm Z~—1— (7x)
M5 x 6mm Spacer (Red)

STEP 04 H'5
from STEP 04

FILZINLI Y RAIN—LH (7)
Aluminum Bulkhead Cover LH (Red)

M3 x 8mm RFUAYRRY
M3 x 8mm Button Head Screw

FILZIULIAY RAK—RH (77)
Aluminum Bulkhead Cover RH (Red)

FDZILZ/NILOAY RAJX—RH (77)

FD Aluminum Bulkhead Cover RH (Red)

FDFILZ/ UL~y RA/N—LH ()

FD Aluminum Bulkhead Cover LH (Red)

STEP 02 15
from STEP 02

M3 x 6mm ME X
M3 x 6mm Countersunk Screw

M3 x 8mm RE Ay RRY
M3 x 8mm Button Head Screw

M3 x 8mm & Ay RRY
M3 x 8mm Button Head Screw

STEP 03 H'5
from STEP 03

N

FDZILZ /LIy RH/N—RH (77)

BAGC TC-SCHO09RD FD Aluminum Bulkhead Cover RH (Red) x1

FDZILS/ LAY RAJX—LH (7)

TC-SCHO10RD FD Aluminum Bulkhead Cover LH (Red) x 1
FILZIULIAY RAI—LH (57) 1
Aluminum Bulkhead Cover LH (Red)

PO-SCHO26RD FILZIULIAY RAIN—RH (7) 1
Aluminum Bulkhead Cover RH (Red) X
M5 x Bmm ZR—4— ()

AW-M5600RD M5 x 6mm Spacer (Red) x1

PA-CM0306BK M3 x 6mm [LE2 x3

M3 x 6mm Countersunk Screw

PA-BM0308BK

M3 x 8mm R UAYRRY
M3 x 8mm Button Head Screw

x5/

Page 5



FD S VAZwIaY (#Z) / FD Transmission (cont’d)

/'STEP 05 (fi= / cont'd)

ATr VY 97>% | STEERING CRANK

/  STEP 06

M3 x 6mm REVAYRRY
M3 x 6mm Button Head Screw

5 x 8mm Flanged Ball Bearing

5.3mm R—JL(RF—/LE)
5.3mm Ball (Steel)

5x8mm 7SV IR—ILRF I J/

M3 x 6mm [MEX
M3 x 6mm Countersunk Screw

8x 10 x 0.3mm L\
8 x 10 x 0.3mm Shim

5x8mm 7TV IR—IARTF IV
5 x 8mm Flanged Ball Bearing

.

8x 10 x 0.3mm L\

8 x 10 x 0.3mm Shim

M3 x 8mm MEX
M3 x 8mm Countersunk Screw

2777 7L—hk (3mm)

e
=

5.3mm R—JL(RF—)L8)

5.3mm Ball (Steel)

Steering Plate (3mm)

STEP 06 15
from STEP 06

BAGD

3x5.5x2.0mm A7— ()
3 x 5.5 x 2.0mm Collar (Red)

l = _,)
|

ZAFFIVYT KRR (7F)
Steering Post (Red)

ATT7I2T TL—k (3mm)

TC-SCHC006 s b & 1
TC-SCHO14RD éi;?.n; ‘/stﬁéez )(5?) »
PA-HBS003 Sommbat ieey 0 x3
ANSEORD I Gy 2
Pto0si0 GRS x3
e s s T
PA-CMOS06BK M x b Gountersunk Sorew X 1
PA-CMO308BK mg X Zm JICuof:;ersunk screw X2
PA-BM0306BK M3 x 6mm RG>~y KRS 1

M3 x 6mm Button Head Screw

/

RACING,

1P



ATTPIVT 9527 (#E) | STEERING CRANK (cont’d)

/ STEP 07

3x7.0x2.0mm A5— ()
3 x 7.0 x 2.0mm Collar (Red)

N\

M3 x 8mm REUAYRRY
M3 x 8mm Button Head Screw
.

ATTIYT RIVRTIL—hk 2.5mm

Steering Mount Plate 2.5mm

STEP 07 #7
STEP 07 FINISHED

ATTFIVT IR TL—K 25mm
Steering Mount Plate 2.5mm

3x7.0x2.0mm AZ— (7K)

3 x7.0 x2.0mm Collar (Red)
M3 x 8mm REVAYRRY
M3 x 8mm Button Head Screw

BAGD TC-SCHCO005 x1

x 1

x 1 /

AW-M200RD

PA-BM0308BK

70 823y 997— & X774 | FRONT SHOCK TOWER & STEERING

/  STEP 08

N

M2.5 x 6mm RETVAY RRY

M2.5 x 6mm Button Head Screw

M3 x 10mm RYUAYRRY
M3 x 10mm Button Head Screw

JAvhyavoyT—

M3 x 8mm ME X
M3 x 8mm Countersunk Screw

ront Shock Tower

ZAYhYavoyT—
Front Shock Tower
M3 x 8mm ME X 4
M3 x 8mm Countersunk Screw X
M3 x 10mm RE Ay RRY X2
M3 x 10mm Button Head Screw

X2 /

BAGE TC-SCHCO003 x1

PA-CM0308BK

PA-BM0310BK

PA-BM2506BK M2.5 x 6mm Button Head Screw

Page 7

M2.5 x 6mm REVAYRRY
IE‘M'LFI/VE/“



V7>3v9%97— | REAR SHOCK TOWER

//STEP 09 N\
from STEP 08

IrP2avys7—
Rear Shock Tower

M3 x 8mm ME X
M3 x 8mm Countersunk Screw

BAGE TC-SCHCO04  p7¥3%%7- X1

Rear Shock Tower

M3 x 8mm MEZ
\ ( PA-CM0308BK M3 x 8mm Countersunk Screw x4 /

1 =/\—4Y)L /| UNIVERSALS

//STEP 10 (2 DTER% / Make 2) N\

A=\ ZIL
Universal Axle

FERD A-N\—YILICIITHEFEE T U X215 (RIFED)

Note: Apply some wear resistant grease at the universal (sold
separately).

2 x 10mm 1=/\—H)LEY
2 x 10mm Universal Pin

Universal Insert

46mm ZI)LI2AZ/N—HILIR— (7F)
46mm Alloy Universal Bone (Red)

AZN—H)A v —k |

M3 x 3mm 1 ERY
M3 x 3mm Set Screw

STEP 10 #8T
STEP 10 FINISHED

AZN\=HIL7ZI X)L
Universal Axle

46mm 7L 2 ZN\—HI)LIR— (FR)
PO-SDTO09RD 46mm Alloy Universal Bone (Red) x2

AZN=F)AF—k
Universal Insert

2 x 10mm Z=/\—H)LE>
2 x 10mm Universal Pin

M3 x 3mm 1 ERY
\ M3 x 3mm Set Screw x2 /

Page 8

BAGF PO-SDT018 X2

X2

PO-SDT019 X2




AFFIUVY 7Aavy 7t>7')— | STEERING BLOCK ASSEMBLY

STEP 10 'S
from STEP 10

N\

A

//STEP 11 (2 DTER% | Make 2)

AFTIYT TAvY
Steering Block

2 x 10mm RAILNTEY
2 x 10mm Wheel Hub Pin

5x 10 x 4mm X7 U2

5.2mm RAINTFvUT
5.2mm Wheel Hub

5 x 10 x 4mm Bearing

STEP 11 #87
STEP 11 FINISHED

M2 RAINT AT 21—
M2 Wheel Hub Screw

BAGF TC-PMGSO01

ATTIVT Ty

Steering Block X2
5.2mm RAINTFvUT 2
5.2mm Wheel Hub X
M2 RAIVINTZIY 21—
PO-DT1004RD M2 Wheel Hub Screw x2
2 x 10mm RAILNTEY X2

2 x 10mm Wheel Hub Pin

PA-SB1005

5x 10 x 4mm X7 Y25
5 x 10 x 4mm Bearing

x4/

I\7%+")7$H31T /| HUB CARRIER ASSEMBLY
/ STEP 12

5.3mm R—JL(ZF—)LE)
5.3mm Ball Stud (Steel)

2AIVRAT KRR
Standoff Post

FrRY—=TOVIAF—h
Castor Block Insert

L

FrREY—TOvIAF—hK
Castor Block Insert

—=

M3 x 8mm A ERY

: M3 x 8mm Set Screw
@

g

5.3mm R—JL(RF—/LE)
5.3mm Ball Stud (Steel)

M3 x 12mm 1 ERY
M3 x 12mm Set Screw

L7NFvRy—T0Ov -4
Left Castor Block - 4

M3 x 8mm A ERY
M3 x 8mm Set Screw

o

il

5.3mm R—JL(RF—/LE)
5.3mm Ball Stud (Steel)

AZVRAT RN
Standoff Post

FrREY—TOVIAF—h
Castor Block Insert

STEP 12 7
STEP 12 FINISHED

EED M3X12mmA BRI IZN—HILT I 2L E i WK SHESE. 1 E
XIMATFZIVTTOVIRI RO TICEREHIBRVLSITER,

Note: Make sure the M3 x 12mm set screw doesn’t touch the universal axle. It
should not protrude underneath the steering block screw hole.

L § =
SAhFrRI—TOv -4 | N\ § |
Right Castor Block - 4 [ 3 : S
M3 x 10mm IE X L e 3
M3 x 10mm Countersunk Screw ﬂ o %
M3 x 8mm REVAYRRY = o |
M3 x 8mm Button Head Screw
FrYRY=TOvIAoH—h~
[ STEP 11 H'5 \ Castor Block Insert
\ from STEP 11 J
T
) SARFPRE—TOY -4 1
Right Castor Block - 4 X
FrRI—TOV IR
4152-P4S1 Castor Block Insert x4
AGYRAT RN
TC-PCHO016RD Standoff Post X2
5.3mm R—)L (RF—ILE)
PA-HBS003 5.3mm Ball Stud (Steel) x4
M3 x 8mm 1 EXY
PA-SS0308BK M3 x 8mm Set Screw x2
M3 x 12mm 1 ERY
PA-SS0312BK M3 x 12mm Set Screw X2
PA-CM0310BK ~ M3x10mmIlEX x2

M3 x 10mm Countersunk Screw

PA-BM0308BK

M3 x 8mm RNy RRY

M3 x 8mm Button Head Screw

Page 9



N\

I\NTH+YUFHIIT (5=) /| HUB CARRIER ASSEMBLY (cont’d)

/ /=
O )
— / s
) T LEFT

/'STEP 12 (f:= / Cont'd)
()

STEP 12 18T
STEP 12 FINISHED

RIGHT

Z0YK YZARV 3> 7T

/ STEP 13

3x23mm EvIEY
3 x 23mm Hinge Pin

Front Suspension Arm

TOYVRNFARY Y3V T —1

M3 x 8mm 1 ERY
M3 x 8mm Set Screw

'\)— | FRONT SUSPENSION ASSEMBLY

LEFT

3x23mm EyIEY
3 x 23mm Hinge Pin

STEP 13 #&7
STEP 13 FINISHED

Front Suspension Arm

TAOYNIARY Y3V T — I

M3 x 8mm 1 EXRY
M3 x 8mm Set Screw

M3 x 6mm 1 EXY
M3 x 6mm Set Screw

N\

BAGF TC-PMESO1

TOYVRNF AR Y3V T—1
Front Suspension Arm

X 2

TC-PSU001

3x23mm EvIEY
3 x 23mm Hinge Pin

X2

PA-SS0306BK

M3 x 6mm 1 EXRY
M3 x 6mm Set Screw

X2

PA-SS0308BK

M3 x 8mm 1 EXRY
M3 x 8mm Set Screw

x4

RIGHT

0] (o]

=

OmD™ © Q)l

10 @I

Y7 INT¥+v)7 7t>7"')— | REAR HUB CARRIER ASSEMBLY

//STEP 14 (2 DTEFX | Make 2)

5.2mm Wheel Hub

5.2mm RAILNTFvUT

M2 RAIINTRY ) 2—

5.3mm R—JL (R F—/LE)
5.3mm Ball Stud

3x5.5x 1.0mm HZ— (7K)
3 x5.5x 1.0mm Collar (Red)

M3 x 10mm 1 ERY

M3 x 10mm Set Screw

5x7 x0.5mm AZ— (%)
5 x 7 x 0.5mm Collar (Red)

79 ZI)
Axle

>

UTZINTEvIT
Rear Hub Carrier

5x 7 x 1.0mm A5— ()
5 x 7 x 1.0mm Collar (Red)

M2 Wheel Hub Screw

2 x 10mm RAILNTEY
2 x 10mm Wheel Hub Pin

—{

5x7x0.2mm ¥
5 x 7 x 0.2mm Shim

5x 10 x 4mm RF7 U2
5 x 10 x 4mm Bearing

BAGF

UFINTHvUT

TC-PMGS01 Rear Hub Carrier X2
79 X
TC-SDT017BK Ao X2
5.3mm K—JL (AF—L8Y)
PA-HBS003 5.3mm Ball Stud X2
M2 RAIVINT RO 12— «2
M2 Wheel Hub Screw
5.2mm RAI)LNTHv U7
PO-DT1004RD 5.2mm Wheel Hub X2
2 x 10mm RAILNTE> X2
2 x 10mm Wheel Hub Pin
5x 10 x 4dmm X7 U4
PA-SB1005 5 x 10 x 4mm Bearing x4
5x7 x0.5mm AZ— (7%)
AW-M5050RD 5 x 7 x 0.5mm Collar (Red) X 2
5x 7 x1.0mm AZ— (7R)
AW-M5100RD 5x 7 x 1.0mm Collar (Red) X2
3x5.5x1.0mm 17— (77)
AW-S100RD 3x5.5x 1.0mm Collar (Red) X 2
PA-100507 5x7x0.2mm VL «2

5 x 7 x 0.2mm Shim

PA-SS0310BK

M3 x 10mm 1 ERY
M3 x 10mm Set Screw

X2 /

Pa

ge 10



D7 INT*¥+)7 7t>7')— | REAR HUB CARRIER ASSEMBLY

//STEP 14 (fz= / Cont'd)

STEP 14 #&7
STEP 14 FINISHED

N\

7 HJARVY3y 77—/ REAR SUSPENSION ASSEMBLY
/STEP 15
< STEP 14 75 ) =20
from STEP 14 "
3x23mm EvIEY | =)
E 3 x 23mm Hinge Pin RIGHT
LEFT M3 x 8mm  ERY

M3 x 8mm Set Screw

3x23mm EvIEY
3 x 23mm Hinge Pin

M3 x 6mm 1 ERY
M3 x 6mm Set Screw T

UPHYARY Y307 — I
Rear Suspension Arm

M3 x 6mm 1 ERY
M3 x 6mm Set Screw

STEP 15 &7
STEP 15 FINISHED

M3 x 8mm A ERY

¢

DPHARY 37—

M3 x 8mm Set Screw

N\

BAGF TC-PMESO1 Rear Suspension Am X 2
TC-PSU001 giﬁgm :i:gigiz X2
PA-SSO306BK  yoiernm (532, x2
PA-SS0308BK ~ M3x8mmTEXY 4

M3 x 8mm Set Screw

70k Y ARV 32 | FRONT SUSPENSION
/  STEP 16

EE EATARY Y aVIEEEICHEI TET B
[CXHMTT,

Note: Assemble the right suspension the same way

PARY Y3V IVN (0) (77)
Suspension Mount (0) (Red)

a S o : . ;
(9) as the left suspension. Left and right are symmetrical
RIGHT = f zD to each other.
50 - <
S : & > GRS S 2RI (0) ()
) Suspension Mount (0) (Red)
S o
- - >
3x5.5x 1.5mm H5— = ® Q YRRV Y3V R—IL
3 x 5.5 x 1.5mm Collar- Suspension Mount Ball
N = > =3
M3 x 8mm IME R r@ @ / > i from STEP 13
M3 x 8mm Countersunk Screw . <
BNV IYIIVS R—)L @ TS _ YAR223YRTV(0) (7)
Suspension Mount Ball T NI BAGG 4111R-P4S1 Suspension Mount (0) (Red) x2
| - 3x45mm ErIEY Py yy—rrey
e 3 x 45mm Hinge Pin _ Ryy3URIVE R—
o - R = 4112-P431 Suspension Mount Ball x4
3x45mm EVIEY
PO-SSU007 ; : X 2
63) 3% 5.5 x 1.5mm A5— () E 3 x 45mm Hinge Pin
o 3x5.5x 1.5mm Collar (Red) _ 3x5.5x 1.5mm #15— ()
| LEFT AW-S150RD 3x55x1.5mm Collar (Red) X4

PA-CM0308BK

M3 x 8mm [MEX
M3 x 8mm Countersunk Screw




/ STEP 17

V7Y AN 3> | REAR SUSPENSION

EE EAYARYYIVIERA
KRICHNZ TE T EWCRITTS,

Note: Assemble the right

suspension the same way as the

left suspension. Left and right are
symmetrical to each other.

3x5.5x1.0mm AZ— (FRL)
3 x5.5x 1.0mm Collar (Red)

9

YRRy 3R TV (0) (FRWVY)
Suspension Mount (0) (Red)

YRRV Y3V IV N K=l
Suspension Mount Ball

STEP 15 15
from STEP 15

3 x45mm EvIEY

N\

BAG G 4111R-P4S1

YARYYAVIVR O) (FLY) g

3 x 45mm Hinge Pin

M3 x 8mm
M3 x 8mm

me=

M3 x 8mm Countersunk Screw

Countersunk Screw

Suspension Mount (0) (Red) e
4215R-P4S1 LN AR AN ) ;j&)’ww ]
Hrzpast Svspension o gl X4
PO-SSU007 3 o Linge P x2
ANSIORD 3 ey X2
ANS20RD IS ey %2
PA-CM0308BK ~ M3x8mmmEX "

M3 x 8mm Countersunk Screw

3x5.5x2.0mm A7— (FRLY)
3 x 5.5 x 2.0mm Collar (Red)

YRRV 3V IV K=
Suspension Mount Ball

PARYY3UIDUB (2.5) (FW)
Suspension Mount (2.5) (Red)

')>/r— | LINKAGE

/ STEP 18

3 x 55mm 7Oy R (ZF—)L4&)
3 x 55mm Tie Rod (Steel)

R—=ILFAYT - 18.5mm

Ball Cup - 18.5mm

STEP 18A
Y—R&raOv Rk

Servo Tie Rod
STEP 18B
ATTFIVTIALAYR  p=====---
Steering Tie Rod
STEP 18C
7Oy cFryI\—=F1OYR _——
Front Camber Tie Rod
STEP 18D

( Rear Camber Tie Rod

3mm x 30mm & 0 R (RF—)L8)
3 x 30mm Tie Rod (Steel)

3mm x 30mm -1 0w R (RF—JLE)
3 x 30mm Tie Rod (Steel)

—CT] o [T—
— T e To—

3mm x 30mm & 0 R (RF—)L4)
3 x 30mm Tie Rod (Steel)

—CT o [—
— T ol To—

3mm x 30mm %1 0y R (RF—JLE)
3 x 30mm Tie Rod (Steel)

T mrw [T
T s [To—

R—=ILAYT - 14.5mm

Ball Cup - 14.5mm

ﬁE'DT—FéL\D

setups on page 1

(B OyRESERENTEEA. STEP
18A (—MRyrOvREFR)EIC 18 X—ID
By NPy CRIEFHE T,
STEP18B,C #ULT D (Fvv/N\—&h—T25
VBRI 19 K—YDEELy NPTl

Note: Tie Rod lengths are not shown in scale.
Please adjust length according to the standard

adjustment) and page 19 for STEP 18B, C and
\D (camber and toe angle adjustments).

8 for STEP 18A(servo tie rod

J

( ER: S1OvROXYAHICER

KNote: Pay attention to thread orientation of the tie rods.

R—=ILHYZ - 14.5mm

BAGH TC-PMHSO1 Ball Cup - 14.5mm x9
R—=ILHYT - 18.5mm

TC-PMHS02 Ball Cup - 18.5mm x5

TC-PSU005 3mm x 30mm ¥ Ay R (XRF—/LE) X6

3 x 30mm Tie Rod (Steel)

TC-SLK355BK

3x 55mm 710y R (XF—)L8)

3 x 55mm Tie Rod (Steel) x 1

/




Dr—3 (#=) / LINKAGE (cont’d)

/  STEP 19

STEP 18C 15
from STEP 18C

ER VEOEERERIICNITS [

Note: Apply a small amount of glue for

the screw.

5.3mm R—JL(RF—/)LE)
5.3mm Ball Stud

M3 x 10mm 1 EX

M3 x 10mm Set Screw

SITED

each other.

AR BRSOV RIEEE
[T T R EWNITH TR,

Note: Assemble the right tie rods
the same way as the left tie rods.
Left and right are symmetrical to

ER:

VARICER

SITITD

BTORYNTVI%E
HEICTBHIC. 1Oy RDE

Note: Pay attention of the thread
orientation of the tie rods to be
facing the same direction for
easier setup in the future.

5.3mm R—JL(ZF—/)LE)
5.3mm Ball Stud

3x5.5x1.5mm h5— (%)
3 x 5.5 x 1.5mm Collar (Red)

STEP 18B H'5

from STEP 18B

M3 x 10mm - E*
M3 x 10mm Set Screw

3x5.5x1.5mm AZ— (7F)

3 x 5.5 x 1.5mm Collar (Red)

S

\
\

»
PSS

~ \/\‘

iy
J

the screw.

—

( RE: VEOEEREXVICRID

Note: Apply a small amount of glue for

EED EAYOvVRIERME
[CHEII T BB LI,

s
the same way as the left tie rod.
each other.

Note: Assemble the right tie rod

Left and right are symmetrical to

BTNV IE

R
HH(CT B YOV RDR
JABISER
I
Note: Pay attention of the thread
orientation of the tie rods to be
BAGH PA-HBS003 5.3mm R—JL(ZF—)L8) X 4 facing the same direction for
5.3mm Ball Stud easier setup in the future.
3x5.5x0.5mm AZ— ()
AW-S050RD 3x55x0.5mm Collar (Red) X 2
3x5.5x 1.5mm H5— (%)
AW-S150RD 3x55x1.5mm Collar (Red) X 2
M3 x 10mm 7 EX
\ PA-SS0310BK M3 x 10mm Set Screw x4

/

Page 13



7vI\—>%—3 | UPPER CHASSIS

/  STEP 20

M3 x 6mm RE Ay RRY
M3 x 6mm Button Head Screw

Sabre FD Z/\—kv7Fv+

Sabre FD Top Deck

Sabre FD Z/\—kv7Fv+

BAGI TC-SCHC002 Sabre FD Top Deck x 1
M3 x 6mm REUAYRRY
PA-BM0306BK M3 x 6mm Button Head Screw X 2
M3 x 10mm 7R >AYRRY
\ PA-BMO0310BK M3 x 10mm Button Head Screw X 2

M3 x 10mm RYVAYRRY
M3 x 10mm Button Head Screw

>3v%Y | SHOCKS

//STEP 21 (4 {E[TERX | Make 4)

23avy ATV PIvRY—
Shock Spring Adjuster

ERZZZ N
Shock Bottom

ST
L I """y

W

1.0mm hole

1.2mm hole

FI— 0 UV IRV — @) VavIERRY
Damper O-Ring Holder Shock Piston
3mm ¥y o Uyy p—m— ‘3 Ay . 0 <3 ° N = — S —138 Te
3mm Silicon Oring FEE IESIFRYYIERANDSREICIHU TGER
C STEP 21 #&T )
ST STEP 21 FINISHED Note: You could choose from a variety of shock piston to suit
Shock Body your needs.
vavy ATV FIvAT—
BAG J TC-PSHOOSRD Shock Spring Adjuster X 4
YRy ORI
TC-PSHO06RD Shock Bottom x4
N - N FI— 0 UV I HRILY—
>3 ‘|‘<7 EX I\/ s —_— PO-PSH002 Damper O-Ring Holder x4
EAN YA X(F/I—VERS R - ’ 3mm U3 0 Uy
Shock Piston PP-010320 3mm Silicon O-ring x4
See parts table for piston size Savs R
2 TC-PSH004 Shou o x 4
7 1 —]vavoyeTh YavIERRY 1.0-3 R—IL
> | : Shock Shaft TC-PMRSO01 Shock Piston 1.0 - 3 hole x4
avoovTh
EVUvT % = TC-PSH007 Shock Shaft x4
E-Clip - —
EVUYT
\_ PA-ER0020 o x8
Page 14 RACING, “



>3vy (f#Z) | SHOCKS (cont’d)

/ STEP 22 (4 {EITERX / Make 4) N\
from STEP 21

ATV T FIvANF Y RAR—H —-14mm
Spring Adjust Nut Spacer - 14mm

2avy Fvv7
Shock Cap

IR—=ILRZ YR (RF—)LE)
5.3mm Ball Stud (Steel)

TR T TRV —
Damper Spring Holder

avi IS5 —
Shock Bladder

STEP 21 15

from STEP 21
R—=ILAYZ - 10.5mm
Ball Cup - 10.5mm

Yavy Fvv7
BAGJ TC-PSHO05RD Shock Cap

R=ILRZ YR (RF—)LH)
PA-HBS003 5.3mm Ball Stud (Steel)

STEP 22 #&7
STEP 22 FINISHED

TNy TIVT (avThvT) R—ILAZ YR (RF—)LE)
Damper Top Ring (Shock Top) 5.3mm Ball Stud (Steel)

2avy TS —
TC-PSHO002 Shock Bladder X2 x2
GYIN—RTYV TG —
Damper Spring Holder X2 x2
RTYVT T IRy RAR—1—-14 EE . e - e
Spring Acjust Nut Spacer - t4mm | X2 X2 SER: /S YRERRBLEU/ Y ERRFTFE W,
EOZAS AV Z7 M O N7 )| 2 2
Damper Top Ring (Shock Top) X X Note: Read the parts table very carefully to correctly locate
R—JLAYT - 10.5mm different parts for the front and rear shocks of rubber asphalt
Ball Cup - 10.5mm edition and foam carpet edition, respectively.
Yy ATYYY (14 x 1.5 X 6.00)
Shock Spring (14 x 1.5 x 6.00)

S 3yHATUVY (14 x 15 X 6.50)
\ PS-TR15650 Shock Spring (14 x 1.5 x 6.50) X2 /

//STEP 23 (JY K / FRONT) N\

M3 x 8mm MY Ay RRY
M3 x 8mm Button Head Screw

N
3x5.5x2.5mmAT— () e

3 x 5.5 x 2.5mm Collar (Red)

| J——
N =P & J e /
,/—/’.Q =

TC-PMMS02

X2 x2

PS-TR15600 X2

<
i
K
LEFT
STEP 22 h'5
from STEP 22
ER A Y2y R G B E WS, AR ¥3v) QERGAEICRLTIMRE
TIE19, 20R—Y DEELY NP YIRS,
Note: Assemble the left shock the same way as the
right shock. Left and right are symmetrical to each Note: Follow the standard setup sheets on page 19-
other. 20 as initial setups for the exact shock locations.
BAGJ AW-S250RD $x55x25mmAZ— (F) -y
3 x 5.5 x 2.5mm Collar (Red)
M3 x 8mm RE Ay RRY
\ PA-BMO0308BK M3 x 8mm Button Head Screw x2 /

Page 15



¥3vY (#=) | SHOCKS (cont’d)
/'STEP 24 (U7 | REAR) N\

STEP 22 1'5
from STEP 22

EE Yav/OERAMEICEUTIMERETI, e
20 NR— :/g)f_%g’gt\y FT‘VjLCTt'Bo M3 x 6mm Button Head Screw

Note: Follow the standard setup sheets on page 19-20 as

initial setups for the exact shock locations. @

0

=

</l

LEFT

ER EGYav VI dRERRICHEII To BB WITHHR,

M3 x 6mm RNy RRY Note: Assemble the left shock the same way as the right
BAGJ  PA-BMO306BK M3 x 6mm Button Head Screw X 2 shock. Left and right are symmetrical to each other.

\ /

INI8— & IRF«1iRA~ I BUMPER AND BODY POSTS
/'STEP 25 | N\
A

— M3 x 10mm REF Ay KRR
UZIRT AR~ M3 x 10mm Button Head Screw
Rear Body Post

UTIRTARA R
Rear Body Post

7OV MRTAIRZ S
Front Body Post

QQOQQOQQQQQQQQQQQO

INVIN—REVRAT
Bumper Standoff

J—
=

{
ODVODOVDODOODLOOOOD

a7— J\)\—
Lower Bumper

==

aOr7— XvI\—
BAG K Lower Bumper x1
INVIN—RFVRAT X2
M3 Fvhk Bumper Standoff
‘ TC-PMQSO01 - ;
M3 Flat Nut [ Q T ———y >
; \ Front Body Post
UFIRFARAN « 2
i Rear Body Post
M3 Fv b
@ i PA-FNOOM3 M3 Flat Nut x1
M3 x 8mm [ME X
& M3 x 10mm ME 2 PA-CM0308BK M3 x 8mm Countersunk Screw x2
: M3 x 10mm Countersunk Screw -
M3 x 10 meXx
; @ PA-CM0310BK Mg i 10?: Countersunk Screw X 3
M3 x 8mm MEX

M3 x 8mm Countersunk Screw M3 x 10mm MYy RRY
\ PA-BM0310BK M3 x 10mm Button Head Screw X 2 /

Page 16




N\VI8— & KFHR AN (§5=) | BUMPER AND BODY POSTS (cont’d)

/  STEP 26

71 ZUv7

Body Clips

KT RILY—
Body Holder

M3 x 8mm MME X

M3 x 8mm Countersunk Screw

KT oYy
Body Clips

— o m—

Body Holder

N\

M3 x 8mm MEZ
M3 x 8mm Countersunk Screw

Fwit— \v)i— | <

Upper Bumper | > TA— L) —
Foam Bumper
,,
"%E?k/ "“}‘ ™
: v’( \\~_I/..; N M
i~
E N
N i ?‘\S i
o L NS §
}h } §§ : FvI— JN)— 1
i S TC-PMPSO01 :";iri“)";;i
Body Holder x4
TA—LIN)—
PO-YM0001 Foam Bumper x 1
T 7T
PA-BPS3SV B G x8

PA-CMO0308BK

M3 x 8mm [MEX
M3 x 8mm Countersunk Screw

x2/

Ny T )—H—KR&J AN — / BATTERY GUARD & WEIGHT TRAY

/STEP 27

AVF—=I\yTU—HAR
Inner Battery Guide

M3 Fv b
M3 Flat Nut

UR ROV
Lipo Mount
YRy FU—=TL—2R
Lipo Battery Brace

M3 Flat Nut

M3 x 6mm RNy RRY

M3 x 6mm Button Head Screw UR YoV

Lipo Mount

H$7-C NyFU—=TL—R
Sub-C Battery Brace

URINyFU—=TL—2

M3 x 6mm MME X

M3 x 6mm Countersunk Screw

BAG L Lipo Battery Brace x1
H7-C N\yFU—TL—X " -
TC-PMNSO01 x 1 M3 x 10mm ME X M3 x 10mm IMEX
Sub-C Battery Brace M3 i 102$ Countersunk Screw M3 x 10mm Countersunk Screw
YR YoV X 2
Lipo Mount M3 x 6mm ME X M3 x 6mm R >AYRRY
AF—INYyTFY—HAR M3 x 6mm Countersunk Screw M3 x 6mm Button Head Screw
TC-PMPSO1 Inner Battery Guide X2
M3 Fv b
PA-FN0003 M3 Flat Nut x2 EE YA MSYROBBITHCURINYFY
M3 x 6mm ME 2 —TL—RAREHT-C Ny FU—TL—R%
PA-CM0306BK M3 x 6mm Countersunk Screw x2 7 X 7 i 7 1§Fﬁ
PA-CM0310BK mg . lgmm gfiersunk sorew X2 Note: Use Mold Lipo Battery Brace or Sub-C Battery
. = Brace based on weight balancing needs.
PA-BMO0306BK M3 x 6mm RF Ay KRR X2

M3 x 6mm Button Head Screw

/

Page 17



H—iR7—L & Y>r—3 | SERVO ARM & LINKAGE
//STEP 28 N\

: 5.3mm R—JL(RF—)LE)
(@; ——— 5.3mm Ball Stud (Steel)
&
: M3 x 6mm RF Ay RRY
(\_/)/ M3 x 8mm A E2Y  |—o T . M3 x 6mm Button Head Screw

M3 x 8mm Set Screw
fSTEF’ 18A DS H—R7—Ln
( rom STEP 18A ) Servo Arm

M3 x 6mm RE Ay KRR
M3 x 6mm Button Head Screw

@ —, ‘\ =
AN

A

= ,‘/ I N
e - Z

Y—R7—L
Servo Arm

FILE H—RIIVK ()
Alloy Servo Mount (Red)

FILI H—RIIVN ()
BAGM TC-SCHO13RD 1 os.7 oot & X2
M3 x 6mm MEX TC-PMPSO01 T4 x 1

M3 x 6mm Countersunk Screw Servo Arm

PA-HBS003 5.3mm R—/L(RF—/L&)
EED ERAYAY RSO TCEERY —Re—/\—%ER, L 5.3mm Ball Sud (Stee)
2h EMSHR PA-SS0308BK M3 x 8mm 1 X 1

M3 x 8mm Set Screw

x 1

M3 x 6mm MME X
M3 x 6mm Countersunk Screw

Note: Use the correct servo saver according to your kind of servo you use PA-CM0306BK x4

Refer to the figure on the upper right hand corner. RS~y RS
\ PA-BMO0306BK M3 x 6Bmm IRT Ay KRR x5 /

M3 x 6mm Button Head Screw

E&K %R | RIC ELECTRONICS
//STEP 29 \\

SABRE FD
EIT
DRABEHNEWVWE LT,

/

Page 18




Bty T/ 508% | STANDARD SETUP RECORD

Al

Name:

E5E:
Country:

Bf: oo
Date: Track:

ESER R
Condition: Temperature:

Original
Aoy

STEERING BLOCK

REAR HUB CARRIER
[X] original
Aoy

©) ©)

N\
[® o % |
HO
a ®]
® wy
o
- (e) { Gjl
©
I

Qooo[]

FRONT DIFF.

VERTICAL TENSION

ACKERMANN O ight

[ Forward O

[ middle Medium

Rearward O

vroose
FRONT MEASUREMENTS FRONT SHOCKS
RIDE HEIGHT 45mm | OIL WEIGHT 40 wt
CAMBER ANGLE 2.5deg | PISTON Standard/©ptienat-
DOWNSTOP 3.0mm | BLADDER STD.
WHEEL HUBS STD 5.2mm | SPRING 344g
WHEEL SPACER 0.0 mm | PISTON HOLE | 1.0mm/+-2mm:-2/3 hole
REAR MEASUREMENTS REAR SHOCKS
RIDE HEIGHT 5.0 mm | OIL WEIGHT 40 wt -
1.0 mm
CAMBER ANGLE 25deg | PISTON Standard/Optienak |_|—|
DOWNSTOP 4.5mm | BLADDER STD. | 0.0 FR 0.0 mm | H
WHEEL HUBS STD 5.2 mm | SPRING 3069 HT/
WHEEL SPACER 0.0 mm | PISTON HOLE | 1.0mm/4-2mm:-2/3 hole 0.0FF 0.0 mm
= I —

MOTOR 10.5 BL FRONT | REAR -l |fOE

- - i o —
PINION GEAR 04-18T | | BRAND Solaris | Solaris TT I ]
BATTERY 7.4V LiPo | | comPOUND M M
BODY SHELLS SP FD2 INSERT GR-M | GR-M
WING Optional. WHEEL Solaris Solaris
ESC SETTING LRP Stock Spec.: | | TIRE TREATMENT FX-I FX-II

Mode 2 - 4
Mode 3 - 8
ode CETRR Y AL 7
vores !
L A w -

NOTES:

0.0 RF 0.0 mm

I 2.5 RR 0.0mml | 1.5mm|—|

Page 19




tyFo>J58k | SETUP RECORD

2Al: Bft: cowo:
Name: Date: Track:
E#E: 1% RE:
Country: Condition: Temperature:
STEERING BLOCK REAR HUB CARRIER [__’/
( ) [ original [ original \
Aoy Oatey e

Qooo[]

2.5

FRONT DIFF.
VERTICAL TENSION
ACKERMANN right
[ Forward O
[ middle [ Medium
[JRearward O
vroose
FRONT MEASUREMENTS FRONT SHOCKS
RIDE HEIGHT mm | OIL WEIGHT wt
CAMBER ANGLE deg | PISTON Standard/Optional
DOWNSTOP mm | BLADDER
WHEEL HUBS mm | SPRING
WHEEL SPACER mm | PISTON HOLE 1.0mm/1.2mm; 2/3 hole
REAR MEASUREMENTS REAR SHOCKS
RIDE HEIGHT mm | OIL WEIGHT wt
CAMBER ANGLE deg | PISTON Standard/Optional
DOWNSTOP mm | BLADDER
WHEEL HUBS mm | SPRING
WHEEL SPACER mm | PISTON HOLE 1.0mm/1.2mm; 2/3 hole
MOTOR FRONT REAR
PINION GEAR BRAND
BATTERY COMPOUND
BODY SHELLS INSERT
WING WHEEL
ESC SETTING TIRE TREATMENT
TR[FR Y [ AL [ JRR
NOTES:
L A n AN B
NOTES:
\
TP
Page 20 RACING,




PART LIST

/

H—ARIFD BHEE/S—Y YR
*v b
TC-SFD001 Y—RL10RT—LTAV P ESATY—Y VT h—Fy b
r—v

PO-SCHO03RD
PO-SCH026RD

FILZ /ALY~ FRHSLH 7
FILZNLI A~y FHN—RHALH 5

PO-YM0001 EVA /X2/8—

SK-CH1001 NUR—RT 4 &RTF AKX b2y b
SK-CH1002 RF4RR by b

TC-PMNSO01 NyFY—=TL—Ztv k
TC-PMPS01 Y—R7—L&II b
TC-SCHC001 H—IFDA A v —22. 5mn
TC-SCHC002 H—~IFD by Ty F2. 0mm
TC-SCHC003 7OV FEUR—RT—
TC-SCHC004 YT EIR—RTF—

TC-SCH007RD
TC-SCHO08RD
TC-SCHO11RD
TC-SCHO12RD
TC-SCHO13RD

H—~IFDT A XL A RRHFR
H—~IFDT A FNLT Ay RLHFR
FD7IL S /3L A~ K H/\—RH8LHFR
rSURI YL aUTIY MR
H—_RIFDH—RT Y bR

FSAThLA>
TC-SDT015BK
TC-SDT016BK

LA —FTr T b
FYACE A P

PA-SDB224 24mm FIHR—IL RF—IL (2 41{E)
PO-SDT109 FINTEY b

PO-DT1001RD FILIA VUL TR (218
TC-SMASO01 ¥7tv b

PO-PTB602 RSRAMRTYLT (218)
PO-DT0008 2x25mm FIRY Y a— (2{@)
75-506 FoULY (2{@)

7S-508 FIRTYY

KFS4ToxT b
TC-SDT017BK
PO-DT0011
PO-DT1004RD
PO-SDT009RD
PO-SDT018
PO-SDT019
PO-SDT021RD

FTHORILDY T+ (218
FUFRYwTAZN—HILEY (8fE)
5.2mmAARANTHE Ta—tub (4tvh)
T2 A= N—H)LR—246ms (118)
TFORLYw T (1
0wy Faz=nN—HLZaq v bty b (18)
FLIAZN—HLI YT by MemF (2€v b)

R—nRPYLYT

PA-SB0805F TS5V TR—ILRF 1) U 475x8x2. 5nm (2 @)
PA-SB0805 R—)LRF 1) > 4'5x8x2. 5mm (2 {8)
PA-SB1005 R—ILAT7 1) 2 75x10x4mm (8
PA-SB1510 R—ILRT71) > 4510x15x4mm (4 {&)

3t

YRRV Yay

TC-PMES01 F&RY AR L3 V7 —L (£ 1)
TC-PMFS01 FrRE—TOYY-4 (1-7)
TC-PMGS01 RFFULTTAYHRYTNTHCYT (& 1)
TC-PSU001 3x23mmE VO EY (2{8)

PO-SSU007 3x45mmH R EY (218)

4111R-P4S1 HRTYY MOE F

4112-P481 TYUTF 4 TR—IL (818)

4215R-P4S1 HRTYU R2.5E K

TC-PCHO16RD B RATRR bR (248)

2avy7IV—1—

TC-PMMS02 SavhnR—y

TC-PMRS01 SIAVIERRUIK—Y

TC-PSH002 LavyISHE— (4fB)

PO-PSH002 avsFIaY0) VT AA K (418)
TC-PSHO007 LavsvvI b (2

TC-PSH101RD
TC-PSHS01RD

vavyRT Y ber.2 (% 118)
TavitybVer.2 (2€v k)

RAFFPUVY
TC-SCHCO005 RFTFYVIIY Y T L— 2. 5m
TC-SCHCO006 RFFYVTTL—F3m

TC-SCHO14RD ATFTYUITRR b

vavHhRIY Y R—nRPYLYT

PS-TR15600 Gamma Spring (14 x 1.5 x 6.00) 344gf/mm, 19.2Ib/in PO-CBST05 HB—RUD £5IvIR—ARTY Ty (10f8)

PS-TR15650 Gamma Spring (14 x 1.5 x 6.50) 306gf/mm, 17.1lb/in PO-CB1005 352V R—ULAT ) > J5x10x4mm (18)
PO-CB1510 £33y IR—ILART Y 24 15x10x4m (118)

Yolr—o

TC-PSU005 3mmx30mm #4 0y K ZRF—)L (218) YRRV VY

TC-SLK355BK ~ 3mmx 55mm #4 0w K XF—)L (1{&) 4114R-P4S1 NA bRR—Y—1 10.5841.0mm  F;

PA-HBS003 5.3mm X F—JLR—)L (51@) PO-SSUO09RD  H#ZRR>L3vIyy b 1L.0E #

TC-PMHS01 R—LhwF14.5 (8@ PO-SSUO01IRD  #ZX~R>L3>vyy hL5E #

TC-PMHS02 R—ILhv F18.5 (41@) PO-SSUO02RD #2213 vvoy h2.0E &
4216R-P4S1 YRR 3 UV R 0E &K
PO-SSU004RD T4 K/\f b RAR—H—4y 10.581.0mm 7 (% 418)

FHudy— PO-SSUOOSRD ~ #ZXR>s3yvsy k/SL— ki (2E)

PA-AT0001 FUTFFFa—T (4fE) PO-PSU008RD  7)LIXF7 U TavY (2E)

PA-AP0001 FUTFFHRZ L (218) PO-PSUO09RD  7)L3 71T (2E)

PA-BPS3SV va—rRT49Y v IN6TILIA— (2 0fE)

PA-ER0020 M2E% w7 (30f&)

PP-010320 FTANIVHOROYVY FUi—30ER (108) YavsPIv—ir—

PM-OR1004 01 ¥ H4x2ximm (1 01{&) PO-PSHTO07 FAvaA—brYavi e T b (2@

AW-BW31RD INBIMBAR AL Ty v —ik (1018) PO-PSH102 +Fvar YavsEX UL OX2R

TC-SLB001 YR Fh—L PO-PSH103 +Fvar LavsERRULOER
PO-PSH122 +Fvar LavsERRUL2KR
PO-PSH123 FFvar LavIERRUL2KGR (AE)

P28 PP-010321 FANZTVHR0YVYT Bo—a0ER (10E)

PA-100406 4x6x0.1,0.2,0.3mm L (%10/8)

PA-100507 5x7x0.1,02,03mm L (% 101E)

PA-100810 8x10x0.1,0.2,0.3mm ¥4 (&1 0fF) REESAY—

PA-101215 12x15x0.1,0.2,0.3mm ¥4 (&1 0fE) TC-SSBS01 RBESAHY—N—ty k
TC-PSUOOBRD  ZLw RRYIAN—FSvRE— #FK (2@
4252R-SET4 RBESAHY—TF—F— F @)

AR TC-PSB010 1.0mm REESAH—/\—(2f8)

AW-S050RD 3mmx 0.5t h5— # (1 01@) TC-PSB012 1.2mm RBEZAH—/3—(28)

AW-S100RD 3mm x 1.0t hS5— F(10{@) TC-PSB014 1.4mm REESAH—/\—(2{@)

AW-S150RD 3mmx 1.5t h5— K (1 01@) TC-PSB016 1.6mm X4 E 54 H—/"— (2F)

AW-S200RD 3mmx2.0t HS5— #F (10{@) TC-PSB018 1.8mm REESAH—/\—(2{@)

AW-S250RD 3mmx2.5tHS5— FK (1 01@)

AW-M200RD L ESTA K3mx2.0t HS5— F (10M@)

AW-M5050RD ~ 5mmx 0.5t h5— K (818) PEP S

AW-M5100RD ~ 5mmx 1.0t h5— 7 (8fE) PS-TR15550 Gamma Spring (14 x 1.5 x 5.50) 393gf/mm, 22.0lb/in
PS-TR15575 Gamma Spring (14 x 1.5 x 5.75) 367gf/mm, 20.5Ib/in
PS-TR15625 Gamma Spring (14 x 1.5 x 6.25) 324gf/mm, 18.1Ib/in

AH)a— PS-TR15675 Gamma Spring (14 x 1.5 x 6.75) 289gf/mm, 16.2Ib/in

PA-BM2506BK K% oAy KR4 1) 21— M2.5 x 6 (10{8) PS-TF17625 Alpha Spring (13 x 1.7 x 6.25) 626gf/mm, 35.0lb/in

PA-BMO306BK K& v~y KR4 1) 2—M3x6 (10 PS-TF17650 Alpha Spring (13 x 1.7 x 6.50) 591gf/mm, 33.1lb/in

PA-BMO308BK R4 v~y KR4 1) 2—M3x8 (10 PS-TF17675 Alpha Spring (13 x 1.7 x 6.75) 560gf/mm, 31.3lb/in

PA-BMO310BK K& v~y KR4 1) 2—M3x10 (10{8) PS-TF17700 Alpha Spring (13 x 1.7 x 7.00) 532gf/mm, 29.8lb/in

PA-CM0306BK ~ MBE++v T R41) 2 —M3x6 (10{E) PS-TF17725 Alpha Spring (13 x 1.7 x 7.25) 507gf/mm, 28.3Ib/in

PA-CM0308BK ~ MEE# -+ R%')1—M3x8(10{E) PS-TF14575 Beta Spring (13 x 1.4 x 5.75) 347gf/mm, 19.4lb/in

PA-CM0310BK ~ MEE#+wFR%')1—M3x10(10/8) PS-TF14600 Beta Spring (13 x 1.4 x 6.00) 325gf/mm, 18.2lb/in

PA-CM0314BK ~ MEE¥+vFR%") 2—M3x14 (818) PS-TF14625 Beta Spring (13 x 1.4 x 6.25) 306gf/mm, 17.1lb/in

PA-CM0316BK ~ MEE¥+vFR%") 2 —M3x16 (8/8) PS-TF14650 Beta Spring (13 x 1.4 x 6.50) 294gf/mm, 16.2lb/in
PS-TF14675 Beta Spring (13 x 1.4 x 6.75) 274gf/mm, 15.3Ib/in

Fvk

PA-LNOOM2 2mm Ay o+ b Yoy—3o

PA-FNOOM3 75y by bM3 (106) PO-PSU004RD ~ 30mm 7075 L3R4 OvR7 (2{@)

AW-LNF4RD MAFZILITSoSFH O Fy b (5E) PO-PSUOO5RD  30mm 7075 7LIZA0vRFH(7{E)
PO-HBS003RD  5.3mm 7 JLIHR—)L-5 (5@)

1EXRY

PA-SS0303BK X F—)L Ty —

PA-SS0306BK X F— )L PA-BW0060 NSURY A k5g&10g

PA-SS0308BK X F— )L SS-KMO1BK IRLH AR —Rt A/ —

PA-SS0310BK  ZF—)L A EHTMX10 (

PA-SS0312BK X F—)L A EARMxI2 (818
Fy b
AW-FNO3RD FILETSy kFy RMBF (51E)

Y—RLFD T avnrR—y YR AW-SNF4RD MATILE  £L—MMERA LTy bR (UE)

-y

PO-PCHO12RD 7L I/ FU—3Y > b (118) 1ERD

PO-PCHO12BK 73y FY—<ov R (1fE) PA-SS0303 M3x3mm XFU LR AEFRY (101@)

PA-BMTO1RD /Ay F1y—%9> hF—F 5 (PO-PCHOI2RDFI) PA-SS0306 M3x 6mm X7 LR 4 ERT (1008)

PA-BMTO1BK /Ny F1—<y> hF—FE (PO-PCHOI12BKFI) PA-SS0308 M3x 8mm R 7> LR A ERT (104
PA-SS0310 M3x10mm ZF Y LR A ERT (84E)
PA-SS0312 M3x12mm ZRF U LR A ERD (8fE)

FSAT LAY

PO-CDB212BK ~ 2.4mm +£33v477HR—IL (12{8)

PO-PTB602C  #u#H#t5 I voR—ILRTZ AT Y5 2x6m (1E) FHUBRD

PO-SDT022 FLYLRT—LAy T 2F) TI-SF0306 M3x6 FAY REvAy FRARS (

PO-SDT113RD  /\f J1Jw FRT— )Lt v b5k TI-SF0308 M3x8 FAY KEvAy FARARS (6{F)

PO-SDT106RD  7)LIF IRy F7v Tty b () TI-SF0310 M3x10 FA > REUAY FRARS (6{F)
TI-SC0306 M3x6 FH > B
TI-SC0308 M3x8 FAH >

FS4To%T+ TI-SC0310 M3x10 F4 >

PO-SDT008 RF—)L AZN—H)LKR—46m (1{E) TI-SC0312 M3x12 F4 >

PO-SDT020 RF—)L AZN—HLIw T by Mem (24 ) TI-SC0314 M3x14 F48 >

PO-SDT026RD 7L 3 2 =/\—#JL7K— 244 5mmk (1) TI-SC0316 M3x16 F4 >

PO-SDT027RD
PO-DT1006RD
PO-DT1007RD
PO-DT1007TI

6.2mm RARAINTETa—tyhF(4tvh)
FILIFIRVEVRLE—FK (& 418

FIEFTIRLEVRLE— (FAUE) (F4E)

FLIAZNA—HLIvy T by MASK (2€Y 1)

Page 21




PART LIST

/

SABRE FD STANDARD PARTS LIST

Kit
TC-SFD001

Chassis
PO-SCHO03RD
PO-SCHO026RD
PO-YM0001
SK-CH1001
SK-CH1002
TC-PMNSO01
TC-PMPS01
TC-SCHCO001
TC-SCHC002
TC-SCHC003
TC-SCHC004
TC-SCHO07RD
TC-SCHO08RD
TC-SCHO11RD
TC-SCH012RD
TC-SCHO013RD

Drive Train
TC-SDT015BK
TC-SDT016BK
PA-SDB224
PO-SDT109
PO-DT1001RD
TC-SMAS01
PO-PTB602
PO-DT0008
Z8-506
ZS-508

Drive Shaft
TC-SDT017BK
PO-DT0011
PO-DT1004RD
PO-SDT009RD
PO-SDT018
PO-SDT019
PO-SDT021RD

Ball Bearing
PA-SB0805F
PA-SB0805
PA-SB1005
PA-SB1510

Suspension
TC-PMESO01
TC-PMFS01
TC-PMGSO01
TC-PSU001
PO-SSU007
4111R-P4S1
4112-P4S1
4215R-P4S1
TC-PCHO16RD

Shock Absorber
TC-PMMS02
TC-PMRS01
TC-PSH002
PO-PSH002
TC-PSH007
TC-PSH101RD
TC-PSHS01RD

Steering
TC-SCHCO005
TC-SCHCO006
TC-SCHO014RD

Sabre 10th Scale Front Drive Touring Car Kit

Aluminum Bulkhead RH & LH Red
Aluminum Bulkhead Cover RH & LH Red
EVA Bumper

Bumper & Body Post Set

Body Post Set

Battery Brace Set

Servo Arm & Mount

Sabre FD Main Chassis 2.5mm

Sabre FD Top Deck 2.0mm

Front Damper Stay

Rear Damper Stay

Sabre FD Front Bulkhead RH Red
Sabre FD Front Bulkhead LH Red

FD Aluminum Bulkhead Cover RH & LH Red
Transmission Mount Red

Sabre FD Sevro Mount Red

Center Gear Shaft

Spur Gear Shaft

2.4mm Diff. Ball Steel (24pcs)
Diff. Hub Set

Diff. Joint Ring Red (2pcs)
Gear Set

Thrust Bearing (2pcs)

2 x 25mm Diff. Screw (2pcs)
Diff. Ring (2pcs)

Diff. Spring

Axle Shaft (2pcs)

Anti-Slip Universal Pin (8pcs)

5.2mm Hex wheel Adapter Set Red (4sets)
Al. Universal Bone 46mm Red (1pc)

Axle Shaft (1pc)

Locked Universal Join Set (1pc)

Al. Universal Shaft Set 46mm Red (2sets)

Flanged Ball Bearing 5 x 8 x 2.5mm (2pcs)
Ball Bearing 5 x 8 x 2.5mm (2pcs)

Ball Bearing 5 x 10 x 4mm (8pcs)

Ball Bearing 10 x 15 x 4mm (4pcs)

F & R Suspension Arm (each 1pc)

Castor Block - 4 (1pair)

Steering Block & Rear Hub Carrier (each 1pc)
3mm x 23mm Hinge Pin (2pcs)

3 x 45mm Sus. Pin (2pcs)

Sus. Mount 0 deg. Red

Mounting Ball (8pcs)

Sus. Mount 2.5 deg. Red

Standoff Post Red (2pcs)

Shock Parts

Shock Piston Parts

Shock Bladder (4pcs)

Shock Teflon O-Ring Guide (4pcs)
Shock Shaft (2pcs)

Shock Body Set Ver.2 (each 1pc)
Shock Set Ver.2 (2sets)

Steering Mount Plate 2.5mm
Steering Plate 3mm
Steering Post

Shock Spring

PS-TR15600
PS-TR15650

Linkage
TC-PSU005
TC-SLK355BK
PA-HBS003
TC-PMHSO01
TC-PMHS02

Accessores
PA-AT0001
PA-AP0001
PA-BPS3SV
PA-ER0020
PP-010320
PM-OR1004
AW-BW31RD
TC-SLB001

Shim

PA-100406
PA-100507
PA-100810
PA-101215

Spacer
AW-S050RD
AW-S100RD
AW-S150RD
AW-S200RD
AW-S250RD
AW-M200RD
AW-M5050RD
AW-M5100RD

Screw

PA-BM2506BK
PA-BM0306BK
PA-BM0308BK
PA-BM0310BK
PA-CM0306BK
PA-CM0308BK
PA-CM0310BK
PA-CM0314BK
PA-CM0316BK

Nut
PA-LNOOM2
PA-FNOOM3
AW-LNF4RD

Set Screw

PA-SS0303BK
PA-SS0306BK
PA-SS0308BK
PA-SS0310BK
PA-SS0312BK

Chassis
PO-PCH012RD
PO-PCH012BK
PA-BMTO1RD
PA-BMTO1BK

Drive Train
PO-CDB212BK
PO-PTB602C
PO-SDT022
PO-SDT113RD
PO-SDT106RD

Drive Shaft
PO-SDT008
PO-SDT020
PO-SDT026RD
PO-SDT027RD
PO-DT1006RD
PO-DT1007RD
PO-DT1007TI

Gamma Spring (14 x 1.5 x 6.00) 344gf/mm, 19.2Ib/in
Gamma Spring (14 x 1.5 x 6.50) 306gf/mm, 17.1Ib/in

3mm x 30mm Tie Rod Steel (2pcs)
3mm x 55mm Tie Rod Steel (1pc)
5.3mm Steel Ball (5pcs)

Ball Cup 14.5 (8pcs)

Ball Cup 18.5 (4pcs)

Antenna Tube (4pcs)

Aetenna Post (2pcs)

Short Body Clip M6 Silver (20pcs)

M2 E-Clip (30pcs)

Oil Mixed O-Ring for Dampers 30° (10pcs)
O-Ring 4x2x1mm (10pcs)

Small M3 Bevel Washer Red (10pcs)
Sabre Decal Sticker

4 x 6 x0.1,0.2,0.3mm Shim (each 10pcs)
5x7x0.1,0.2,0.3mm Shim (each 10pcs)
8x 10 x 0.1,0.2,0.3mm Shim (each 10pcs)
12 x 15 x 0.1,0.2,0.3mm Shim (each 10pcs)

3mm x 0.5t Collar Red
3mm x 1.0t Collar Red
3mm x 1.5t Collar Red (10pcs;
3mm x 2.0t Collar Red (10pcs;
3mm x 2.5t Collar Red (10pcs)

Ultra Wide 3mm x 2.0t Collar Red (10pcs)
5mm x 0.5t Collar Red (8pcs)

5mm x 1.0t Collar Red (8pcs)

10pcs;
10pcs;

)
)
)
)

Button Head Screw M2.5 x 6 (10pcs)

Button Head Screw M3 x 6 (10pcs)

Button Head Screw M3 x 8 (10pcs)

Button Head Screw M3 x 10 (10pcs)
Countersunk Head Cap Screw M3 x 6 (10pcs)
Countersunk Head Cap Screw M3 x 8 (10pcs)
Countersunk Head Cap Screw M3 x 10 (10pcs)
Countersunk Head Cap Screw M3 x 14 (8pcs)
Countersunk Head Cap Screw M3 x 16 (8pcs)

2mm lock nut
Flat Nut M3 (10pcs)
M4 Aluminum Flange Nylon Nut Red (5pcs)

Steel Set Screw M3 x 3 (10pcs)
Steel Set Screw M3 x 6 (10pcs)
Steel Set Screw M3 x 8 (10pcs)
Steel Set Screw M3 x 10 (8pcs)
Steel Set Screw M3 x 12 (8pcs)

SABRE FD OPTIONAL PARTS LIST

Aluminium Battery Mount Red (1pc)
Aluminium Battery Mount Black (1pc)

Battery Mount Tape Red (for PO-PCH012RD)
Battery Mount Tape Black (for PO-PCH012RD)

2.4mm Ceramic Diff. Ball (12pcs)

Pre-assm. Ceramic Ball Thrust Bearing 2x6mm (1pc)

Derlin Spool Cup (2pcs)
Hybrid Spool Set Red
Aluminium Differential Hop-Up Set (Red)

Steel Universal Bone 46mm (1pc)

Steel Universal Shaft Set 46mm (2sets)
Aluminium Universal Bone 44.5mm Red (1pc)
Aluminium Universal Shaft Set 44.5 Red (2sets)
6.2mm Hex wheel Adapter Set Red (4sets)

Al. Axle Pin Holder Red (each 4pcs)

Al. Axle Pin Holder Titanium (each 4pcs)

Ball Bearing
PO-CBST05
PO-CB1005
PO-CB1510

Suspension

4114R-P4S1

PO-SSU009RD
PO-SSU001RD
PO-SSU002RD
4216R-P4S1

PO-SSU004RD
PO-SSU005RD
PO-PSU008RD
PO-PSU009RD

Shock Absorber
PO-PSHTO7
PO-PSH102
PO-PSH103
PO-PSH122
PO-PSH123
PP-010321

Stabilizer
TC-SSBSO01
TC-PSUO03RD
4252R-SET4
TC-PSB010
TC-PSB012
TC-PSB014
TC-PSB016
TC-PSB018

Shock Spring
PS-TR15550
PS-TR15575
PS-TR15625
PS-TR15675
PS-TF17625
PS-TF17650
PS-TF17675
PS-TF17700
PS-TF17725
PS-TF14575
PS-TF14600
PS-TF14625
PS-TF14650
PS-TF14675

Linkage

PO-PSU004RD
PO-PSU005RD
PO-HBS003RD

Accessores
PA-BW0060
SS-KM01BK

Nut
AW-FNO3RD
AW-SNF4RD

Set Screw
PA-SS0303
PA-SS0306
PA-SS0308
PA-SS0310
PA-SS0312

Titanium Screw
TI-SF0306
TI-SF0308
TI-SF0310
TI-SC0306
TI-SC0308
TI-SC0310
TI-SC0312
TI-SC0314
TI-SC0316

Sabre - FD Ceramic Ball Bearing Set (10pcs)
Ceramic Ball Bearing 5x10x4mm (1pc)
Ceramic Ball Bearing 15x10x4mm (1pc)

Height Spacer Set 0.5 & 1.0mm Red

Suspension Mount 1.0 deg. Red

Suspension Mount 1.5 deg. Red

Suspension Mount 2.0 deg. Red

Suspension Mount 3.0 deg. Red

Wide Height Spacer Set 0.5 & 1.0mm Red (each 4pcs)
Suspension Mount Separate Red (2pcs)

Al. Steering Block (2pcs)

Al. Rear Hub (2pcs)

Titanium Coated Shock Shaft (2pcs)

Optional Shock Piston 1.0 x 2 Holes (4pcs)
Optional Shock Piston 1.0 x 3 Holes (4pcs)
Optional Shock Piston 1.2 x 2 Holes (4pcs)
Optional Shock Piston 1.2 x 3 Holes (4pcs)
Oil Mixed O-Ring for Dampers 40° (10pcs)

Stabilizer Bar Set

Threaded Sway Bar Adjuster Red (2pcs)
Stabilizer Retainer Red (4pcs)

1.0mm Stabilizer Bar (2pcs)

1.2mm Stabilizer Bar (2pcs)

1.4mm Stabilizer Bar (2pcs)

1.6mm Stabilizer Bar (2pcs)

1.8mm Stabilizer Bar (2pcs)

Gamma Spring (14 x 1.5 x 5.50) 393gf/mm, 22.0Ib/in
Gamma Spring (14 x 1.5 x 5.75) 367gf/mm, 20.5Ib/in
Gamma Spring (14 x 1.5 x 6.25) 324gf/mm, 18.1lb/in
Gamma Spring (14 x 1.5 x 6.75) 289gf/mm, 16.2Ib/in
Alpha Spring (13 x 1.7 x 6.25) 626gf/mm, 35.0Ib/in
Alpha Spring (13 x 1.7 x 6.50) 591gf/mm, 33.1Ib/in
Alpha Spring (13 x 1.7 x 6.75) 560gf/mm, 31.3Ib/in
Alpha Spring (13 x 1.7 x 7.00) 532gf/mm, 29.8Ib/in
Alpha Spring (13 x 1.7 x 7.25) 507gf/mm, 28.3Ib/in
Beta Spring (13 x 1.4 x 5.75) 347gf/mm, 19.4Ib/in
Beta Spring (13 x 1.4 x 6.00) 325gf/mm, 18.2Ib/in
Beta Spring (13 x 1.4 x 6.25) 306gf/mm, 17.1Ib/in
Beta Spring (13 x 1.4 x 6.50) 294gf/mm, 16.2Ib/in
Beta Spring (13 x 1.4 x 6.75) 274gf/mm, 15.3Ib/in

30mm 7075 Al. Tie Rod Red (2pcs)
30mm 7075 Al. Tie Rod Red (7pcs)
5.3mm Alum. Ball - Red (5pcs)

Balance Weight 5g & 10g
Middle Size Sevro Savers

Aluminum Flat Nut M3 Red (5pcs)
M4 Al.Serrated Wheel Nut Red (4pcs)

M3x 3mm Stainless Steel Set Screw (10 pcs)
M3x 6mm Stainless Steel Set Screw (10 pcs)
M3x 8mm Stainless Steel Set Screw (10 pcs)
M3x10mm Stainless Steel Set Screw (8 pcs)
M3x12mm Stainless Steel Set Screw (8 pcs)

M3x6 Titanium Button Head Hex Screws (6pcs)
M3x8 Titanium Button Head Hex Screws (6pcs)
M3x10 Titanium Button Head Hex Screws (6pcs)
M3x6 Titanium Countersunk Head Hex Screws (6pcs)
M3x8 Titanium Countersunk Head Hex Screws (6pcs)
M3x10 Titanium Countersunk Head Hex Screws (6pcs)
M3x12 Titanium Countersunk Head Hex Screws (6pcs)
M3x14 Titanium Countersunk Head Hex Screws (6pcs)
M3x16 Titanium Countersunk Head Hex Screws (6pcs)

Page 22




	P01
	P02
	P03
	P04
	P05
	P06
	P07
	P08
	P09
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P17
	P18
	P19
	P20
	P21
	P22

